DID YOU CartPros directs you to the right part using the part
e GET STARTED

numbers from this manual. Enter the part number into ﬁ» https:/CartPros.com/f.ht
KNOW? our search box and it will find the part you are looking for. HERE P 6 2 O 3 9 4

ooooooooooooooo

SERVICE PARTS MANUAL

GASOLINE POWERED PERSONNEL
CARRIERS

ISSUED APRIL 2008
Z%CARTPROS



DID YOU CartPros directs you to the right part using the part
w, numbers from this manual. Enter the part number into GET STARTED
& oursearch boxand it will find the part you are looking for. HERE

— https:/CartPros.com/f.html

Z%CARTPROS



DID YOU CartPros directs you to the right part using the part
K N ow-’ numbers from this manual. Enter the part number into GET STARTED —_— httpS:/CartPrOS.Com/f.html
# oursearch box and it will find the part you are looking for. HERE

SERVICE PARTS MANUAL

GASOLINE POWERED PERSONNEL
CARRIERS AND GOLF CARS

ST SHUTTLE 4
ST SHUTTLE 6

STARTING MODEL YEAR 2008

DISCLAIMER: The E-Z-GO Division of Textron Inc. reserves the right to incorporate engineering and design changes to products in this Manual, without obligation
to include these changes on units leased/sold previously.
The information contained in this Manual may be revised periodically by the E-Z-GO Division, and therefore is subject to change without notice.

The E-Z-GO Division DISCLAIMS LIABLITY FOR ERRORS IN THIS MANUAL, and the E-Z-GO Division SPECIFICALLY DISCLAIMS LIABILITY FOR INCI-
DENTAL AND CONSEQUENTIAL DAMAGES resulting from the use of the information and materials in this Manual.

CUSTOMER SERVICE DEPARTMENT IN USA PHONE: 1-800-241-5855 FAX: 1-800-448-8124
OUTSIDE USA PHONE: 001-706-798-4311, FAX: 001-706-771-4609
E-Z-GO DIVISION OF TEXTRON, INC., MARVIN GRIFFIN RD., AUGUSTA, GEORGIA USA 30906

Service Parts Manual -%360 ARTPROS



DID YOU CartPros directs you to the right part using the part

K N Ow-’ numbers from this manual. Enter the part number into GET STARTED ﬁ» httpS:/CartPrOS.Com/f.html

our search box and it will find the part you are looking for. HERE

NOTES

To obtain a copy of the limited warranty applicable to the vehicle, call or write a local
Distributor, authorized Branch or the Warranty Department with vehicle serial number and
manufacturer code.

The use of non Original Equipment Manufacturer (OEM) parts may void the warranty.

Overfilling of batteries may void the warranty.

BATTERY PROLONGED STORAGE

All batteries will self discharge over time. The rate of self discharge varies depending on the
ambient temperature and the age and condition of the batteries.

A fully charged battery will not freeze in winter temperatures unless the temperature falls
below -75 F (-60 C).

As with all electric vehicles, the batteries must be checked and recharged as required or at a
minimum of 30 day intervals.

Page ii Service Parts Manual FLACARTPROS
)



DID YOU CartPros directs you to the right part using the part
. r OVJ’ numbers from this manual. Enter the part number into GET STARTED —_— https:/CartPros_Com/f_htm|
K q . our search box and it will find the part you are looking for. HERE

TABLE OF CONTENTS

SECTION Page No
HOW TO USE THE SERVICE PARTS MANUAL . . ... e e e e e e \
AC CELERATOR . A-1

» Pedal Cover
» Pedal Box Assembly
* Accelerator Pedal Assembly

AR FILTER . . o e B-1
* Air Cleaner Element
* Air Filter Housing
* Air Cleaner Hose

* Front Bumper

* Front Splash Shield
» Cowl

* Instrument Panel

* Rocker Panels

* Rear Body

» Seat Support

BRAKES - MECHANICAL. . ..ot e D-1
» Brake Pedal Pad
» Brake Pedal
» Brake Cable
» Brake Drum Assembly

CARBURETOR . . E-1
« Carburetor
* Main Jet
* Choke Cable

CLUT CH o e e F-1

* Drive Clutch
 Driven Clutch

DIRECTION SELECTOR. . . .. e e e s G-1
e Push/Pull Shifter Cable
» Compression Spring
* Neutral Lock Bracket

ELECTRICAL SYSTEM ... e H-1
¢ Main Harness
 Battery
e Hour Meter
¢ Ground Cable
e Turn Signal
* Headlight
* Key Switch
* Tail Lights

ENGINE AND MUFFLER . ... e e e e e e e e J-1
* Engine
« Muffler
« Oil Dip Stick
« Oil Filter

Service Parts Manual

ZLCARTPROS



DID YOU CartPros directs you to the right part using the part GET STARTED

KN W o e e  wmm O hitps/CartPros.com/.him
TABLE OF CONTENTS
SECTION Page No.
ENGINE MOUNTING. . .. e e e e e e e e e K-1

« Engine Pan Mount
« Front Engine Mount

FRONT SUSPENSION AND STEERING . . . ... e e e L-1
* Strut
* Spindle
* Steering Box
« Steering Column
« Steering Wheel

FUEL SY ST EM . . e M-1
* Fuel Tank
 Pulse Line

REAR AXLE . . e N-1
* Axle Shaft
* Axle Tube
« Oil Check Plug

REAR SUSPENSION . ... e e e e e P-1
* Shocks
* Leaf Spring
» Shackles

SEATING .« oottt e e Q-1
» Seat Bottom
» Seat Back
* Hip Restraints
 Seat Back Support
 Seat Bottom, Rear Facing Seat

STARTER / GENERATOR . ..o e e e s R-1
* Starter
« Starter Belt
« Starter Tensioner

CARGO BED ..o e S-1
* WOOD STAKE
* PLASTIC BED

WEATHER PROTECTION . .. e e e e e e e e e e e T-1
* Sun Top
 Windshield
WHEELS AND TIRES . . .o oo e e e e e e e e U-1
* Tire & Wheel Assembly
e Lug Nuts
SPECIALTY PRODUCT ..ttt it e e e e e e e e e e e e e APPENDIX A-1
OPTIONS/ACCESSORIES . . . i e e e APPENDIX B-1

Page iv Service Parts Manual ﬂ c ARTPRO S
0Y0



DID YOU CartPros directs you to the right part using the part
. r OVJ’ numbers from this manual. Enter the part number into GET STARTED —_— https:/CartPros_Com/f_htm|
K q . our search box and it will find the part you are looking for. HERE

HOW TO USE THE SERVICE PARTS MANUAL

This manual is divided into several sections:

GENERAL INFORMATION
* TABLE OF CONTENTS
* HOW TO USE THE SERVICE PARTS MANUAL

ILLUSTRATED PARTS BREAKDOWN
* Contains illustrations and parts lists for all systems of the vehicle.
USE OF THE MANUAL
To use this manual, consult the TABLE OF CONTENTS (page iii) to locate the information or illustration required.

Introduction of some revisions varies due to supply of components; therefore, it is possible that various combinations of
components may be found that are not directly reflected by each illustration. Consult the illustration that best suits your
situation. Locate the serial number. It is important that the serial number of your vehicle and its model number be sup-
plied to Service Parts when ordering any replacement components.

SERIAL NUMBER LOCATION

Three serial number and manufacture date code labels are on the vehicle. One is placed on the steering column, the
second is located on the frame member under the front splash shield on the driver side and the third is located on the
passenger side frame rail at the rear of the vehicle.

In order to obtain correct components for the vehicle, the manufacture date code, serial number and vehicle model must
be provided when ordering service parts.

Service Parts Manual %CA RTPROS



DID YOU CartPros directs you to the right part using the part GET STARTED

K N 0 W-, numbers from this manual. Enter the part number into
# oursearch box and it will find the part you are looking for. HERE

HOW TO USE THE SERVICE PARTS MANUAL

—>» https:/CartPros.com/f.html

Left hand illustration page _ _
(continued on right hand page Parts list (continued on
if required) rear of page if required)

1. WHEN THE PART NUMBER IS NOT KNOWN

* Determine the function and application of the part required. Turn to the TABLE OF CONTENTS and select the
most appropriate component description.

* Turn to the page number indicated and locate the part description in the parts list. Read the full accompanying
description for specific information regarding the part that was not shown in the index.

* From the parts list, obtain the item number assigned to it and confirm that the part selected is correct by verifying
it with the pictorial representation on the illustrated page.

Should an asterisk (*) appear in the part number column on the parts list page, read upwards until a part number is
found. The part number is the lowest assembly sold by Service Parts. The asterisk (*) indicates that the part depicted is
not available for purchase.

NOTE: Descriptions are indented under the assembly that they are used on. That assembly is, in turn listed under the
assembly that it is used on. This process is repeated until the highest final assembly is reached.

To facilitate the maintenance and repair of the vehicle, a Technician’s Repair and Service Manual is
available from the Service Parts Department.

Page vi Service Parts Manual -'::GACA RTPROS
)



CartPros directs you to the right part using the part
?(I[;"E:Ei}j ‘!‘J? :::Jlmbers from this manual. Enter the part number into GET ::‘:ERTED ﬁ, httpSZ/CaﬁPros.com/f.htmI

r search box and it will find the part you are looking for.

ILLUSTRATED PARTS BREAKDOWN

ILLUSTRATED PARTS BREAKDOWN

Service Parts Manual 'OQSCA RTPROS



DID YOU CartPros directs you to the right part using the part

K N Ow-’ numbers from this manual. Enter the part number into GET STARTED ﬁ— https:/CartPros.com/f.htmI

our search box and it will find the part you are looking for. HERE
ACCELERATOR AND CHOKE

1 - Includes Items 3 - 34

Page A-1 Service Parts Manual FLCARTPROS
0¥0



DID YOU CartPros directs you to the right part using the part
Enter the part number into GET STARTED

numbers from this manual. he p ber in —3= https:/CartPros.com/f.html
K N 0 W? our search box and it will find the part you are looking for. HERE p /

ACCELERATOR AND CHOKE

@Efﬁg N [
) S/ gt
® "éi/j«mi:ﬁ)} ~ \
o_F- 0 7N
=\ \ﬁwﬂ)‘ @A

@ i CNIG) (NI
A\

Service Parts Manual '-:gaac ARTPROS



DID YOU

KNO

CartPros directs you to the right part using the part
VJ’ numbers from this manual. Enter the part number into GET STARTED

—>» https:/CartPros.com/f.html

our search box and it will find the part you are looking for. HERE
ACCELERATOR AND CHOKE

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 606992 PEDAL BOX ASSEMBLY (INCLUDES ITEMS 2-34 ...cccooooiiiiieeieeeeeeeeeeeeeeas 1
2 70116G02 ACCELERATOR PEDAL BRACKET ...ttt 1
3 01051G01 SCREW, #8 - 16 X 1/2" LG oottt 4
4 25853G03 PEDAL BOX AND COVER .....otiiiiiieii et 1
5 00684G6 SCREW, #8 - 32 X 3/4" LG (STAINLESS STEEL) ...ccoooovviieieieiiiiees 2
6 25861G01 MICRO SWITCH ... e e e e e e e eee 1
7 01050G01 SCREW, #4 - 20 X 5/8" LG ..ouvttitiiiiiei it 2
8 72716G01 MICRO SWITCH CAM ...t 1
9 15126G1 LOCK NUT, 5/16 - 24 ...ttt 1
10 00487G3 SETSCREW, 1/4 - 20 X 3/8" LG ..uttutiiiiiie it 1
11 00532G4 NUT, 5/16 = 24 ..ottt en et an e, 2
12 17677G1 SPRING RETAINER ... 1
13 17979G1 ACCELERATOR ROD BUSHING .....coutiiiiiiiiiiiin e 1
14 73046G01 COMPRESSION SPRING ....cooiiiiicii e a e 1
15 17677G2 SPRING RETAINER ....ocoiviieiiecieteietetees oottt en s 1
16 72072G01 ACCELERATOR ROD ...uiiiiiiiiiiieeee et eee 1
17 10385G4 CLEVIS YOKE (ADJUSTABLE) ....ccoiiiiiiitiieeeeee e 1
18 10386G3 CLEVIS PIN, 5/16" X 13/16" LG.....vcveveveeeeieeecteieeeeeeeeeee e ees e 1
19 17838G1 NYLON BUSHING .....cocuviiieieeceeee et en e, 3
20 17255G1 TEFLON WASHER, 5/16" ...ttt 1
21 10387G3 COTTER PIN, 3/32" X 3/4" LG..ueeeiiiiii et 1
22 74432G01 PEDAL PIVOT PIN...coiuiiiiieicteeceee ettt ee e, 1
23 12064G6 PUSH NUT, /32" ...t eeeeeeeeeeeeeeeeeeeeeeeeeerebbbbas 1
24 12730G1 WHEEL BEARING GREASE (NOT ILLUSTRATED) .....cccvvvvvvvviviiiiniiinnnnn, A/R
25 72201G04 WIRE HARNESS (PEDAL BOX).....uutiiiiiiiiaaaeeiie it 1
26
27
28 608618 ACCELERATOR CABLE......cooii e 1
29
30 25799G03 ACCELERATOR PEDAL ASSEMBLY (INCLUDES ITEMS 31- 33).......... 1
31 27844G01 ACCELERATOR PEDAL PAD KIT (INCLUDES ITEMS 32- 33)............ 1

Page A-3 Service Parts Manual

ZLCARTPROS




DID YOU

KNOW?

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** |ndicates consult Customer Service Department for additional information.

GETSTARTED _y,_  https:/CartPros.com/f.html

our search box and it will find the part you are looking for. HERE
ACCELERATOR AND CHOKE

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QTY.
32 16409G1 OVAL RIVET, 3/16" X 7/16" LG w.veoveeveeeeeeeeeeseeeseeeee e 6
33 27512-G01 ACCELERATOR PEDAL PAD .....vooveeeeeeeeeeeeeeeeeeeeeeseeeseeeee e, 1
34 * ACCELERATOR PEDAL
35 | 00715G2 BOLT, 5/16 -18 X 4/5" LG ..overeereeeeeeeeeeeeeeeeeeoeseeeeeesee e e eeeeeeeessee e eseeeene 4
36 605795 CHOKE CABLE ASSY (TS =4, TS = 6) cvrueeeeeeeeeeeeeeeeoeeeeeeeeseeeee e 1
37 | 00568G4 LOCK WASHER, /16" .......veoeeeeeeeeeeee e 1
38 | 00545G4 JAM NUT, 9716 = L8 1
39 72154G01 CHOKE CABLE ADAPTER .......ctveieeeeeeeeeeeeeeeeeeeeeseeeeeeeseeees e se e eessee e 1
40 72155G02 2 = = SO 1
41
42
43 606083 UPPER GOVERNOR BRACKET .....cveeveieesteeeeeeeeeeeeeeseeseeseesseesseessseeese 1
44 | 606005 LOWER GOVERNOR BRACKET .......veiveieeoieeeeeoseeeeee e 1
45 606265 BOLT, MB = 1 X 121t 1
46 606421 BOLT, MB = 1 X 30 ...t eeeeeeeeee e eeeeeeeeeeee e ee e ee e 1
47 | 450452 NUT, MB = 1.0 oot eee s ee e e s e 1
48 606283 GOVERNOR LEVER BUSHING .......oveoveeeeeeeeeeeeeeeeeeeeesee e 1
49 606284 GOVERNOR ROD ......cooeieeieeeeeeeeeeeeeeee e eeeeeeeeeeeeseee e e e 1
50 603890 GOVERNOR ROD GUARD .....oveeeeeeeeeeeeeeeeeeeeeee e eee e es e 1
51 606264 BOLT, MB = 1 X 20 .-eeeeeeeeeeeeeeeeeeeeseeeeeseeeeeesseeeseeeeeeesee s eseees e eere e 1
52 606262 BOLT, M8 = 1.25 X 16......veeeeoeeeeeeeee e se e 1
53 606074 GOVERNOR CABLE / DIRECTION SELECTOR BRACKET .........cvvvrvenene.. 1
54 | 606256 BOLT, M10 - 1.25 X L6.....eeveeeereeeeeeeeeeeseeeeeeseeee e eeeees e 2
55 14601G11 RIVET oot e e s e s ee e e s ee e s e ee e enee e 1
56 608527 GOVERNOR WARNING DECAL ......ovvoiveeeeeeeeeeeeseeeeeeeeeseeesee e 1
57 | 00915G1 WASHER ..ot eee e en e 1
58 606199 GOVERNOR COVER ....cooeoeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e es e 1
59 17618G1 NYLON CLAMP ..o 2

Service Parts Manual

ZLCARTPROS




DID YOU CartPros directs you to the right part using the part
K N Ow-’ numbers from this manual. Enter the part number into
. ur search box and it will find the part you are looking for.

G“::::“D—)- https:/CartPros.com/f.html

"AIR FILTER

ZLRETS
L FATITE
S
S
L

2
A2
2L A
A
TR A
LA
\zi::f:i::z’i:'o:"z:"r
LN LLAALRE352
086000
KIRLRA LS
9080
Jr5
[

Page B-1 Service Parts Manual

ZACARTPROS



DID YOU CartPros directs you to the right part using the part GET STARTED

B % *» numbers from this manual. Enter the part number into
K r‘a G "‘J . our search box and it will find the part you are looking for. HERE

—>» https:/CartPros.com/f.html

AIR FILTER

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 606952 AIR CLEANER (INCLUDES ITEMS 2 - 6)...uvviiiiiiriiieeeiieeee et 1
2 607269 BODY & BRACKET ASSEMBLY ....outiiiiiiiiiiiiiieeii e 1
3 72599G01 AIR CLEANER COVER .....ootitiiiiiiiiiie ettt 1
4 72604G01 AIR CLEANER CLIP ...t 2
5 28463G01 AIR FILTER ..ottt 1
6 28462G01 VALVE DUST EJECTOR ..ottt 1
7 11391G7 HOSE CLAMP ...ttt e e e e e e e s 1
8 607950 HOSE . 1
9 11391G1 HOSE CLAMP ... 1
10 25532G1 BOLT AND WASHER, M8 X 1.25 X 18 MM ....ccoiiiiiiiiiiii e 2

Service Parts Manual

ZLCARTPROS



DID YOU CartPros directs you to the right part using the part

K N Ow-’ numbers from this manual. Enter the part number into GET STARTED —_— https:/CartPros_Com/f_htm|

our search box and it will find the part you are looking for. HERE

Page C-1 Service Parts Manual ﬂ CARTPROS
)



DID YOU CartPros directs you to the right part using the part
K N Ow-’ numbers from this manual. Enter the part number into GET STARTED —_— https;/CartPros_Com/f_htm|
. ur search box and it will find the part you are looking for. HERE

° BODY

106 - Includes Items 107 - 110
111 - Includes Items 107 - 108, 110, 112

ASHTRAY —

Ref Bod 7-2

Service Parts Manual -%360 ARTPROS



DID YOU CartPros directs you to the right part using the part GET STARTED

K N Ow-’ numbers from this manual. Enter the part number into ﬁ» https:/CartPros.com/f.htmI

our search box and it will find the part you are looking for. HERE

41 - Includes Items 42, 43
56 - Includes ltems 57, 58

Ref Bod 7-3

Page C-3 Service Parts Manual ﬂ c ARTPRO S
0Y0



DID YOU CartPros directs you to the right part using the part
K N Ow-’ numbers from this manual. Enter the part number into GET STARTED —_— https;/CartPros_Com/f_htm|
. ur search box and it will find the part you are looking for. HERE

o BODY

Front of Vehidle 88 - Includes Items 89 - 96

L

Service Parts Manual -%360 ARTPROS



DID YOU

KNOW?

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into GET STARTED
our search box and it will find the part you are looking for. HERE

—>» https:/CartPros.com/f.html

BODY

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 71151G03 INSTRUMENT PANEL ASSEMBLY .ottt 1
2 71413G01 SPLASH PANEL ..ottt e et e e e e e aa e e e eeeaans 1
3 16816G2 RATCHET FASTENER, 1/4" X 3/4" LG ...o.vveeeeeeeeeeeeeeeeeeeeee e 5
4 70662G01 UPPER FLOORPAN. .....ootittttttiiiae st e e e e e et e e et e e aeaeeanaeannn s n e e e e e eeaeas 1
5 70451G01 LOWER FLOORPAN ... .ttt e e eseaab e e aees 1
6 14601G11 RIVET, 3/16" X 9/16" LG (ALUMINUM) ...ccoiiiiiiiiiiiiiiiiiiieeee e 16
7 70452G01 ACCESS COVER ..ottt en e 1
8 35968G01 LABEL (TEE HOLDER COVER) ......cuuiiiiiiiiiiieee ettt e e e e e s e s nnnnveeen e 1
9 70823G01 REAR FLOORPAN ...ttt e et e s e s e e e eaai e e e aees 1
10 10570G10 RIVET, 5/32" X 9/16" LG (STAINLESS STEEL) ....coooiiiiieeeee, 5
11 70668G0* FLOORMAT ...ttt ee ettt e et n ettt sen et en s s e teseenas 1
12 BOBS53AGOXX | COWL..uiiiiiiiiiie ettt e et e e e e s et s e e e e e e tb i r e e et e e bban e e e e e aaa e eeeeesaeen 1
13 74183G01 NAMEPLATE (E-Z-GO) (OVAL) ettt 1
14 71055G01 RIVET, 3/16” X 1" LG ..ottt e e e e e e e e e e 7
15 71055G01 RIVET, 3/16" X 1" LG coeeueeeeeeeeeeeeeee et s et en et 6
16 71338G01 FENDER FLARE (DRIVER SIDE)......uuttiiiiiiiieeeie ettt e e s sssnvvnaneee e 1
17 71338G02 FENDER FLARE (PASSENGER SIDE) .....cuuuiiiiiiiiiiiiiiiiieeeeeee e 1
18 71101G02 COWL SUPPORT BRACKET ....oouiuiiiicieieteteee ettt en e 1
19 71102G02 SELF TAPPING SCREW, 1/4 - 20 X 1/2" LG c.ecveeeveeeeeeeeeeeeeeeeeeee e 3
20 71055G01 RIVET, 3/16" X L 1/8" LG ooeveeiiiiie ettt ae e e e e e e e e e s e aaanee s 1
21 71115G01 VINYL TRIM Lttt et e s e e e e e e e e e et e s e e e eaabaaeeas 2
22 71055G01 RIVET, 3/16" X 1" LG .ottt 10
23 00571G2 WASHER, 5/16 (WITHOUT SUN TOP).....cociiieeeieeeeteeeeee et en e 2
24 605694 SEAT FRAME ... . a e e eeaaaas 1
25
26 00715G2 BOLT, 5/16 - 18 X 13/16" LG ...cceeeeeiiiieiiicieeee ettt 2
27
28
29
30

Page C-5 Service Parts Manual

ZLCARTPROS



DID YOU

KNOW?

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into GET STARTED
our search box and it will find the part you are looking for. HERE

—>» https:/CartPros.com/f.html

BODY

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.

31

32 70244G03 SPLASH PAN (PASSENGER SIDE) .......cvveieeoeeeeeeeeeeeeeeseeeeeeeeeeeeee e 1
33 70244G03 SPLASH PAN (DRIVER SIDE) ......cveeiveieeoeeeoseeeseeeseeeeeeeeseeeeeeseeseeesess e 1
34 | 00715G2 BOLT, 5/16 - 18 X 13/16" LG ...oveoeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e 8
35 T1000GXX | COWL.ooreoeeeeeeeeeeeeeeeeeeeeeeeee e 1
36 608124 FENDER LINER (PASSENGER SIDE) .......veeiveeeeeeeeeeesseeeeeseeeeeeeeesseeeneesneos 1
37 608125 FENDER LINER (DRIVER SIDE) .......civeitveeeemeeeeeeeeeeeeeeeseeeseeseeseeeseeseeseeeeneene 1
38 16816-G2 RATCHET FASTENER, 1/4" X 3/4" LG ..ovooveoeeeeeeeeee oo 8
39 601781 CONSOL PICTOGRAM LABEL .......ooveeeeeeeoeee e 1
40 14601G17 RIVET ¢ttt eeeee e e s ee e ee e eeeeeesee 2
41 71912G** REAR BODY ASSEMBLY (W/OUT TAILLIGHTS) (INCLUDES ITEMS 42, 43).| 1
42 71318G01 BAGWELL LINER ......coveoieeeeeeeeeeeeeesee e eeesee e ee e ee e 1
43 16816G1 RATCHET FASTENER, 1/4" X 9/16" LG .....oveeveeeeeeeeeeeeeeeeeseeeeeseeeeesne. 20
44

45 71609G01 HINGE PLATE ...t se e eeeessee s es et es e ee e seeeneeese 2
46 10570G11 RIVET, 3/16" X 3/4" LG (STAINLESS STEEL) .....cveoveeeeeeeeeeeeeeeeeeeeeeeses e 4
47 71316G01 PLUG ..o ee e e 1
48 71320G01 ACCESS PANEL ...t eeee e 1
49 01107G01 SCREW, #8 X 5/8" LG .....oeeeveeeeeeeeeeeeeeeeeeseeeseeseeeeseeseeeeseeseeeeseesseesseeesesseeeseesse 5
50 | 71364G02 L3 CLIP .ot 1
51 10570G12 RIVET, 1/4" X 9/16" LG (ALUMINUM) .......oo.oveoeeoeeeeeeeeeeeseeeeeeeeeeeeseeesseeeeeeeeeeens 4
52 10570G10 RIVET, 5/32" X 9/16" LG (STAINLESS STEEL) ...eeveeeeeieeeeeeeeeeeeeeee oo 6
53 18436G1 PLASTIC DRIVE RIVET, 1/4" X 9/16" LG wveuveeveeeeeeeeeeeeeseeeeeeeseseees e eeeseeseeos 2
54

55 74111G01 SEAT SUPPORT ...ttt ee e 2
56 71451G02 REAR BUMPER ASSEMBLY (INCLUDES ITEMS 69 & 70) .......oocovvuerrrerenrnen. 1
57 | * REAR BUMPER .......voevetveeeeeeeeeeeeeoesees e ee s e eeeseesseeeseeseees e ee e eeseee 1
58 | * STAY ettt 1
59 71398G01 BOLT, 1/4 - 20 X L 14" LG .o 4
60 00571G2 WASHER, 5/16" .....veoeeeveeeeeeeee e eeeeeeeeeees e e ee e s e es e es e ee e s 4

Service Parts Manual

ZLCARTPROS



DID YOU

KNOW?

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into GET STARTED
our search box and it will find the part you are looking for. HERE

—>» https:/CartPros.com/f.html

BODY

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
61 71455G01 BUMPER PLUG ...t aab e e e e eeb e e aaes 4
62 71102G03 21O I A O I I I 1 I U 2
63 71554G01 J-TYPE NUT RETAINER, 1/4 = 20.......coieeeueeeeeeeeeeeeeeee e en e, 2
64 74093G01 LABEL (WARNING) ...ttt et e sttt e e e e e e e e s e s sttt e e e e aae e e s e e snnnnnnnenneees 1
65 70364G01 SPACER ..o 2
66 71642G01 ROCKER PANEL (FRONT, DRIVER SIDE) .......cciiiiiiiiiiieieeeeeee e 1
67 71642G02 ROCKER PANEL (FRONT, PASSENGER SIDE)........cccccoveviviieieeecceeeeeieeeienn 1
68 71643G01 ROCKER PANEL (REAR, DRIVER SIDE) ......cccoiiiitiiiiieieeeee e 1
69 71643G02 ROCKER PANEL (REAR, PASSENGER SIDE).........ccovvtviiiiiiiiiiiiciiien e 1
70 71641G01 SILL PLATE (PASSENGER SIDE) ....ccciiiiiiiiitiiiiieee ettt 1
71 71641G02 SILL PLATE (DRIVER SIDE).......ceoiiiteteeeieteeeeeeseseseeeeees s eiesesses s st 1
72 16705G1 SCREW, 1/4 - 20 X 1" LG (STAINLESS STEEL) .covvvvvveeiiiiieeeeeee e, 6
73 23726G4 SPACER, B5/16" ... it ——— 6
74 14390G4 LOCK NUT, L/4 - 20 ...ttt ettt a e e e e e e e e e 6
75 15058G6 RIVET, 3/16" X 15/16" LG (ALUMINUM) .......c.cocveverieeieeeeieieieeceees e, 4
76 620312 E-Z-GO LOGO LARGE LABEL ..ottt 2
77 70135G01 PEDAL PIVOT COVER ... oottt enr e 1
78 608431 LABEL (ST EXPRESS) ......ooveviteeceieeeeteteee ettt s st n s, 2
79 75126G01 FENDER SCUFFGUARD (DRIVER SIDE) ......c.ceieeeeeeeieieeeeeeee e eesenennn, 1
80 75126G02 FENDER SCUFFGUARD (PASSENGER SIDE)........cuuviiiiiiiieeeeeiiiccciiiiineeeee e 1
81 16816G2 RATCHET FASTENER, 1/4" X 3/4 " LG..oovviiiiiie e 8
82 75048G04 SP A CER, L e r e aaaa—— 2
83 00570G2 WASHER, 5/LB .. .uiiiiieiiieeeee ettt e e e e e 2
84 00905G8 LOCK WASHER ...ttt e e e eana e eeeees 4
85 75048G01 SPACER ..ot 2
86 01035G02 BOLT 5/16 - 18 X 2.50 ... ittt e 4
87 604659 BRUSH GUARD .......ooouieiiieitetetetceeee et s st eass s nes s st 1
88 70361G03 FOOTREST ASSEMBLY (INCLUDES 89 - 96) ...cccciieieiiieeeieieeeeeeevevvn e 1
89 19853G1 EN D C AP, L e e et e e aan 2
90 71929G01 LABEL (WARNING) .....cviuiuiiiieteeeeeeceeeee et 1

Page C-7 Service Parts Manual

ZLCARTPROS



DID YOU

KNOW?

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into GET STARTED
our search box and it will find the part you are looking for. HERE

—>» https:/CartPros.com/f.html

BODY

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
91 70362G01 FLOORMAT L. 1
92 70633G01 FOOTREST .. 1
93 75268G01 FOOTREST MOUNTING TUBE .....ooiiiiiiiiiiiiiieee et 1
94 20271G2 HOLE PLUG ..ottt 2
95 19859G1 END CAP, B/4 ..o 2
96 606682 SCREW, 1/4 - 20 X .75 1ottt 2
97 00769G2 CARRIAGE BO-LT, 3/8 - 16 X L 1/4" LG ..eeeiieiiiiiiiee ettt 2
98 11098G5 LOCK NUT, 3/8 = 16 ..oeeeiiiieiieiieiiree ettt st 6
99 00560G1 WASHER, 3/8" ... 14
100 00427G4 BOLT, 3/8 - 16 X 1 - 3/ ..ottt 2
101
102 74126G01 VERTICAL FRAME SUPPORT (PASSENGER SIDE) ......ccccoiveiiiiiiiiieniiee e 1
103 74126G02 VERTICAL FRAME SUPPORT (DRIVER SIDE)......ccccoiiiiiiiiiiiiieeceeee e 1
104 00426G8 BOLT, 3/8 - 16 X 1" LG . eiiiieeie ettt ettt ettt e et e e anne e e e e e 2
105
106 75109G02 ASH TRAY KIT (INCLUDES ITEMS 107 - 110).....uvteiieeesireeenieee e 1
107 27731G01 ASH TRAY e 1
108 27736G01 GASKET ottt 1
109 75108G02 BRACKET ..ottt e et a e e e e e e 1
110 00100G4 SCREW, #10 - 16 X 1/2" LG..ooiiieiiiiii ettt 4
111 75109G01 ASH TRAY KIT (INCLUDES ITEMS (107-108, 110,112) ....cccovvvvieeeeeiiiieeeee e 1
112 75108G02 BRACKET (E-COAT) ittt ittt ettt 1
113
114 22744G1 BAGWELL NOISE SUPPRESSOR........cooiiiiiiiiiiiiie, 1
115 606248 SEAT WRAP FOAM ..ottt 1
116 72549G01 SEATWRAP NOISE SUPPRESSOR ...ttt 1
117 72548G01 FENDER NOISE SUPPRESSOR ......ccoociiitiiiiiiieeee et 2
118 72551G01 FENDER NOISE SUPPRESSOR (DRIVER SIDE, FRONT).....ccoooiiviiiiiiiieeeenes 1
119 72552G01 SEATWRAP NOISE SUPPRESSOR (DRIVER SIDE, SIDE).........ccccceeviiiiieenn. 1

Service Parts Manual ::'JOQGCARTPROS




DID YOU

KNOW

CartPros directs you to the right part using the part
*9 numbers from this manual. Enter the part number into GET STARTED
our search box and it will find the part you are looking for. HERE

BRAKES - MECHANICAL

.

—>» https:/CartPros.com/f.html

/ N
%9
)

//@;@ e

o

ccelerator j

Frame

)8

Pedal
18 - Includes Items 19, 20
22 - Includes ltems 23 - 24
Page D-1 Service Parts Manual

24CARTPROS



DID YOU

KNOW?

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into GET :.:::TED ﬁ— httpS:/CartPrOS.Com/f.html

our search box and it will find the part you are looking for.

BRAKES - MECHANICAL

53 - Includes Items 54 - 80
56 - Includes Items 57 - 59

BRAKE PEDAL
(VEHICLE WITH BRAKE LIGHTS)

Service Parts Manual

ZACARTPROS



DID YOU CartPros directs you to the right part using the part
K N Ow-’ numbers from this manual. Enter the part number into GET STARTED —_— https;/CartPros_Com/f_htm|
# oursearch box and it will find the part you are looking for. HERE

BRAKES - MECHANICAL

82 - Includes ltems 84 - 92, 94, 95
83 - Includes ltems 84 - 91, 93 - 95
84 - Includes ltems 85

86 - Includes Items 87 - 91

92 - Includes Items 94, 95

93 - Includes Items 94, 95

100 - Includes Items 101, 102

Page D-3 Service Parts Manual FLCARTPROS
)



DID YOU

KNOW?

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into GET STARTED
our search box and it will find the part you are looking for. HERE

—>» https:/CartPros.com/f.html

BRAKES - MECHANICAL

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

1

2

3

4

5

6

7

8

9

10

11

12 70582G01 SHOULDER BOLT, 3/8 - 16 X 4" LG (STAINLESS STEEL)........cccccvvviiiiiiiinnene 1
13 70581G01 FLANGED BUSHING ..ottt 2
14 70676G01 TORSION SPRING ...t 1
15 00643G1 WASHER, B/8" ... ettt e e s e e e e e e e e e e e s s reaeaaaees 1
16 11098G5 LOCK NUT, 3/8 = 16 ..eveeeeiiiiiieeeeiiiiie e ettt ee ettt ekt e e s tbeee e e s sntae e e e e s snbneeeeesnnes 1
17

18 70272G04 COMPENSATOR ASSEMBLY (INCLUDES ITEMS 19, 20)......uuuuiiiiieeeeeiininines 1
19 00963G01 SPHERICAL NUT, 5/16 = 24 ...ttt ettt e e e e e e een e 1
20 11098G9 LOCK NUT, 5/16 = 24 ...ttt 1
21

22 70969G06 EQUALIZER AND BRAKE CABLE ASSEMBLY (INCLUDES ITEMS 23-24)...... 1
23 28082G01 EQUALIZER BRACKET ...ttt e e e e 1
24 28083G01 BRAKE COMPENSATOR BUMPER.........coouiiiiiiiiiiiie e 2
25

26 70968G08 BRAKE CABLE 58.30" ... et a e 1
27 70968G09 BRAKE CABLE 68.00" ..ottt s e e e e e e e e e e e e a e e e e e e eeeeas 1
28 01111G01 RETAINING RING, 13/32" (STAINLESS STEEL) ........utviiiiiiiiiiieieiiiiiiiieeee e 4
29

30 10386G3 CLEVIS PIN, 5/168" X 13/16" LG ...cee i oottt ee e e e e e e nneenes 3

Service Parts Manual

ZLCARTPROS



DID YOU CartPros directs you to the right part using the part
& () J-j numbers from this manual. Enter the part number into GET STARTED ﬁ, https:/CartPrOS_Com/f_html
K, r‘a v . our search box and it will find the part you are looking for. HERE

BRAKES - MECHANICAL

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
31 10387G3 COTTER PIN, 3/32" X 3/4" LG ..ot 5
32
33
34 70601G01 KICK-OFF LINK.....oiiiiiiiiiii i 1
35 17838G1 NYLON BUSHING........coooiiiiiiiiiiiii i 2
36 20835G1 TEFLON WASHER, 3/8" ... .o 2
37 00559G8 WASHER, 5/16" ... 2
38
39 70098G01 KICK-OFF CAM PIVOT ...ttt 1
40 10097G6 FLANGED BEARING ......coooiiiiiiiicici e 2
41 70587G01 KICK-OFF CAM ..ottt e e e e e 1
42 71215G01 SETSCREW, 1/4 - 20 X 1/2" LG...ciiiiiieeeee e 2
43 14134G4 SPACER ... 1
44
45 70113G01 ADJUSTABLE BUMPER ... 1
46 11027G1 LOCK NUT, 5/16 - 18 ...t 1
47
48 70080G02 CATCH BRACKET ...ttt 1
49 00414G6 BOLT, 1/4 - 20 X /4" LG ..oe ittt 2
50 14390G4 LOCK NUT, 1/4 - 20 (STAINLESS STEEL) ..c..ooiiiiiiiiiiiieeeeeeeee e 2
51
52
53 70690G02 BRAKE PEDAL ASSEMBLY (WITH BRAKE LIGHTS)

(INCLUDES ITEMS 54 - 80)...cccitiieireieesiieeesirees e 1
54 * BRAKE PEDAL ......covviiiiiiii i 1
55 70611G02 PARK BRAKE PEDAL ......ccoooiiiiiiiiiiii i 1
56 70274G01 BRAKE/PARK BRAKE PEDAL PAD KIT (INCLUDES ITEMS 57 - 59)......... 1
57 * SERVICE BRAKE PAD .....cooiiiiiiiiiiiiii 1
58 * PARK BRAKE PAD.......ccoiiiiiiiiiiiii i 1
59 16409G1 OVAL RIVET, 3/16" X 7/16" LG .....coviiiiiiiiiiieiiie e 9

Page D-5

Service Parts Manual -_:-:oaac ARTPROS




DID YOU

KNOW?

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into GET STARTED
our search box and it will find the part you are looking for. HERE

—>» https:/CartPros.com/f.html

BRAKES - MECHANICAL

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

60
61 70258G03 BRAKE PEDAL PLATE ... ittt 1
62 70682G01 PIVOT PIN ettt e e e e e 1
63 70681G01 TORSION SPRING ... .ooiiiiiiiiiiee ettt 2
64 01071G01 PUSHNUT, 5/168".....eeeiiiiiieieee ettt 1
65 00737G8 SCREW, #10 - 24 X 7/8" LG ..ttt 4
66 00739G1 RUBBER NUT, #10 = 24 ...ttt 2
67 74535G01 BRAKE PEDAL STANDOFF ..ot 2
68 27137G01 CONICAL SPRING ..ottt 2
69 14390G10 LOCK NUT, #10 = 24 ..ottt 2
70 10606G8 MICRO SWITCH ...ttt 1
71 00957G1 BOLT, #6 - 32 X 1 L/4" LG..eriiiiiee ettt 2
72 00559G5 WASHER, #L0 .ooiiiiiiiiiiiii e 2
73 00559G3 WASHER, #B ....oiieiiiiiiiie et 4
74 00565G3 LOCK WASHER, #6 ....oiiiiiiiiiiiiiiiiee ettt 2
75 00525G5 NUT, #6 - 32, 2
76 13514G1 SCREW AND LOCK WASHER, #6......cccoviiiiiiiiiiiiiiicceee e 2
77
78 14628G1 FASTON TAB ...ttt e e e e e 2
79 24605G1 WIRE HARNESS (BRAKE LIGHT) ..ciiiiiiiiiiiieiieee e 1
80 17618G1 WIRE TIE ... 4
81
82 70998G01 BRAKE ASSEMBLY (DRIVER SIDE) (INCLUDES ITEMS 84 - 92, 94, 95)......... 1
83 70998G02 BRAKE ASSEMBLY (PASSENGER SIDE)

(INCLUDES ITEMS 84 - 91,93 - 95) ...t 1
84 70794G01 BRAKE SHOE KIT (INCLUDES ITEM 85).....ccciiitiiiiieiiiiiieee st 2
85 * BRAKE SHOE ..ottt 2
86 27944G01 BRAKE SPRING KIT (INCLUDES ITEMS 87 - 91).....ccccviiiiiieiieeenreeeenneene 2
87 * UPPER SPRING ......cooiiii e 1
88 * LOWER SPRING ... 1

Service Parts Manual ::'JOQGCARTPROS




DID YOU

KNOW?

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into GET STARTED
our search box and it will find the part you are looking for. HERE

—>» https:/CartPros.com/f.html

BRAKES - MECHANICAL

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
89 * PN e 2
90 * CUP AND SPRING ...ttt e e e e e eees 2
91 * ADJUSTER SPRING......cocoiiiieieieieeeeeeeeeee et 1
92 72582G01 BRAKE ADJUSTER KIT (DRIVER SIDE) (INCLUDES ITEMS 94, 95) ........ 1
93 72582G02 BRAKE ADJUSTER KIT (PASSENGER SIDE) (INCL. ITEMS 94, 95)......... 1
94 * ADJUSTER ..ot a e aa e aees 1
95 * TEFLON WASHER........ootiteiieieeeeeeee oo, 2
96 17083G2 BOLT, 5/16 - 24 X 1" LG .orteiiiieiie e e e ieeeiiteeeee et e e e e e e s e s st eena e e e e e e s e e snnnnnnenneees 8
97 15126G1 LOCK NUT, 5/16 - 24 ...ttt ettt ettt a e a e e e e e 8
98 21809G1 INNER BRAKE DRUM WASHER, 1 5/16" OD X 1" ID X 1/32".....ccovvvrvirrrrrnrnnnnn. 2
99
100 21807G2 BRAKE DRUM ASSEMBLY (INCLUDES ITEMS 101 - 102).......ccccevvvvvrvvvnnnnnn. 2
101 * BRAKE DRUM ...outiiiiii ettt aea e e s e e aaann e asaee 1
102 19862G2 LUG BOLT, 1/2 - 20 X L 3/16" LG ... 4
103
104
105 606945 OUTER BRAKE DRUM WASHER ......coiiiiiiiiiiiii e eeaee 2
106 | 606403 SLOTTED NUT, M22 X 1.5 ..ot 2
107 | 10387G1 COTTER PIN, 1/8" X 1 /2" LG ..vveeeveeeeeeeeeeeeeeeeeee e 2
108 74175G01 SPINDLE CAP ... 2
109 607033 SPINDLE CAP ADAPTER ...ttt e 2
110 | 608200 BRAKE CABLE BRACKET (PASSENGER SIDE)........ccccoeoveviieieieeceeeeeeieeeiean 1
111 | 608201 BRAKE CABLE BRACKET (DRIVER SIDE) .......ccovovevoveieieeeeeeeeeeeeeeeeseseneneeieans 1

Page D-7 Service Parts Manual

ZLCARTPROS



CartPros directs you to the right part using the part
?{?.E‘Eg ;’5‘; numbers from this manual. Enter the part number into GET STARTED ﬁ, https:/CartPrOS.Com/f.html

our search box and it will find the part you are looking for. HERE
BRAKES - MECHANICAL

Notes:

Service Parts Manual -oﬂac ARTPROS



\ D
m‘a iz \ 'r@./ ,

ZACARTPROS

—>» https:/CartPros.com/f.html

GET STARTED
HERE

right part using the part
looking for.

mbers from this manual. Enter the part number into

ch box and it will find the part you are

CartPros directs you to the

CARBURETOR

Service Parts Manual

Page E-1

KNOW? .. ..

DID YOU



DID YOU CartPros directs you to the right part using the part GET STARTED

—>» https:/CartPros.com/f.html

i r"a () VJ’:’ numbers from this manual. Enter the part number into
K, . our search box and it will find the part you are looking for. HERE

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** |ndicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 607955 CARBURETOR (INCLUDES ITEMS 3 - 22) ...ooiiiiiiiiieeeneee e 1
2
3 607956 MAIN JET (FFLOB) ....eeeeeiiiieiie ettt e e e 1
4 607957 PILOT JET (H52) ..eveiiieiiiiiiti ettt ettt 1
5 603585 PLUG ... 1
6
7 603586 NEEDLE VALVE ....oooiiiiiiiiii ettt 1
8 603587 L O AT et 1
9 603588 FLOAT PIN e 1
10 603589 FLOAT BOWL GASKET ...ttt 1
11 603590 FLOAT CHAMBER .....ooiiiiiiiiiiie et 1
12 603592 BOWL SCREW......eiiiiiiiiiiiee ittt e e 1
13 603591 BOWL GASKET ..ottt 1
14 603583 CHOKE BRACKET ...ttt 1
15 603598 BREATHER TUBE.......ooiiiiiiiie e 1
16 603596 CLAMP, INTAKE TUBE ....oiiiiiiiiiiiieii et 1
17 603597 CLAMP CYLINDER HEAD TUBE .......vviiiiiiiiiiiiiieee s 1
18 603594 INTAKE TUBE ... 1
19 603593 CHOKE GASKET ...ttt e e 2
20 603595 NUT, MB X 1.0 ..ttt e e e 2
21 608023 THROTTLE ROD ATTACHMENT BUSHING ........cooooiiiiiiiiiiiiiinn, 1
22 603584 STUD BOLT ittt 2
23 607684 MAIN JET (#102) (FOR ELEVATIONS OF 6000 FT - 10000 FT) ......ccccecunene 1
24 607983 MAIN JET (#104) (FOR ELEVATIONS OF 3000 FT - 6000 FT) ....ccccvvevineenne 1

Service Parts Manual

ZLCARTPROS



CartPros directs you to the right part using the part
?(I[H%' w-) numbers from this manual. Enter the part number into GET STARTED ﬁ, httpSZ/CaﬁPros.com/f.htmI

our search box and it will find the part you are looking for. HERE _

7 - Includes items 8 to 15

Page F-1 Service Parts Manual -;Q‘CARTPROS
O¥0



CartPros directs you to the right part using the part
?(“ﬁ?lj' W') numbers from this manual. Enter the part number into GET STARTED ﬁ— httpS:/CartPrOS.Com/f.html

# oursearch box and it will find the part you are looking for. HERE

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 602000 DRIVE CLUTCH ..ottt 1
2
3 606245 BOLT, M12 - 1.25 X 160MM LG ....cooiiiiiiiiiiiicineee e 1
4 606239 WASHER, M12 ... 1
5 606230 WASHER ..o 1
6
7 602001 DRIVEN CLUTCH ASSEMBLY (INCLUDES ITEMS 8 - 15) ...cccovvviieeeiiiiieen. 1
8 * MOVABLE SHEAVE .......ooiiiiiiii e, 1
9 608210 SCREW, M4 X 25, 3
10 608204 RAMP BUTTON ..coiiiiiiiiiii ettt 3
11 * CAM e 1
12
13 608209 COMPRESSION SPRING.......ccoiiiiiiiiiii e, 1
14 * SHEAVE AND POST ...ttt 1
15 608211 HEAVY DUTY RETAINING RING.......coviiiiiiiiiiiiiircne e 1
16
17 606243 BOLT, M12 - 1.25 X 120MM LG ....ccooiiiiiiiiiiiii i 1
18 606239 WASHER, M12 ...t e e 1
19
20 606136 DRIVE BELT ..ottt 1

Service Parts Manual L CARTPROS
“©O¥0



CartPros directs you to the right part using the part
?(I[H%’ W-, numbers frem this manual. Enter the part number into GET ::::TED ﬁ— httpS:/CartPrOS.Com/f.html

DIRECTION SELECTOR

1 -includes ltems (16, 23 - 26, 33 - 34)
2 - includes Items (4 - 21)

Page G-1 Service Parts Manual -'::3~ CARTPROS
)



DID YOU

KNOW?

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into GET ::::TED

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

—>» https:/CartPros.com/f.html

| DIRECTION SELECTOR

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

1 608184 DIRECTION SELECTOR CABLE ASSEMBLY

(INCLUDES ITEMS 16, 23-26, 33-34) ...eeiiiiiiiieee ettt 1
2 605999 DIRECTION SELECTOR ASSEMBLY (INCLUDES ITEMS 4, 6, 7-21, 23-33) ... 1
3
4 603627 DIRECTION SELECTOR BRACKET WITH BUSHING (INCLUDES ITEM 9) 1
5
6 606266 DIRECTION SELECTOR SHAFT ..ooiiiiiiiieiiie e 1
7 603700 DIRECTION SELECTOR CAM ..ottt ettt 1
8 14390G1 LOCK NUT, 3/8 - 24 ...ttt 1
9 * BUSHING ... 1
10 72724G01 NEUTRAL LOCK PIN ..ottt 1
11 72733G01 COMPRESSION SPRING, 3/8" X 5/8" LG .....oviiiiiiiiiiieiee e 1
12 72729G01 NEUTRAL LOCK BRACKET ..ottt 1
13 00734G2 LOCK NUT, 1/4 = 28 ...ttt 1
14 28574G01 EXTENSION SPRING ...cooiiiiiii et 1
15 72732G01 BALL STUD, /4" ...ttt ettt snaee e 1
16 00734G5 LOCK NUT, #10 = 32 ..ot 1
17 72736G01 MICRO SWITCH .....oitiiiiiiiiiiii e 1
18 01062G01 SCREW, #4 - 40 X 1" LG ciiiiiiiiiiiiee ettt 2
19 00559G1 WASHER, F4 ..ottt 2
20 00565G1 LOCK WASHER, #4 ...cooiiiiiiiiiie e 2
21 00526G2 NUT, H#4 - 40 ... e 2
22
23 605809 PUSH / PULL SHIFTER CABLE.........cotiiiiiiiiie e 1
24 25727G01 CUP WASHER, L/4" ... oottt 4
25 72735G01 COMPRESSION SPRING, 19/32" X 1" LG ..cooiiieiieiiiiieee e 2
26 14608G8 RIV ET et e e e st e e e e 3
27 70227G01 SCREW, 1/4 - 20 X 7/8" LG....veeiiieeeiiiee ettt 2
28 11027G2 LOCK NUT, 1/4 = 20 .oeeeeeeiiieeee ettt e e e e e e 2
29 71205G01 DIRECTION SELECTOR HANDLE .......ooitiiiiiiiiiiiiiiiee e 1

Service Parts Manual

ZLCARTPROS



CartPros directs you to the right part using the part
?(I[;"E‘Ei}j g'gvr-j numbers from this manual. Enter the part number into GET ::‘:ERTED ﬁ, httpSZ/CaﬁPros.com/f.htmI

DIRECTION SELECTOR

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
30 00740G4 SCREW, #10 - 32 X 1/2" LG (STAINLESS STEEL) ....ccvvvviiiiiiieeie e 1
31 606421 BOLT, MB = 1.00 X 30 ...utriiiiiiiiiieeeie ittt e e 1
32 450452 NUT, MB = 100 ..ceeiiiiiieeiee ettt e e e e e s e e s e e 1
33 606014 BRACKET ... 1
34 * BUSHING, FLIP LOK, 0.25 ... 1
35
36 605869 MOUNTING BRACKET ...ttt ettt a e 1

Page G-3 Service Parts Manual JTALCARTPROS
) '



CartPros directs you to the right part using the part
?{?.E‘Eg i’i‘i"ﬁ numbers frem this manual. Enter the part number into Gn::::ﬁb ﬁ— https:/CartPros_Com/f_htmI

N | DIRECTION SELECTOR

Notes:

Service Parts Manual -oﬂac ARTPROS



DID YOU CartPros directs you to the right part using the part

K N Ow-’ numbers from this manual. Enter the part number into GET STARTED —_— https:/CartPros_Com/f_htm|

our search box and it will find the part you are looking for.

ELECTRICAL SYSTEM

See Body
Section

{

Front of Vehicle

See Starter Generator Section

Page H-1

Service Parts Manual

24CARTPROS



CartPros directs you to the right part using the part
:(IHQOU w-’ numbers from this manual. Enter the part number into GET ::::TED ﬁ, httpSZ/CartPrOS.Com/f.htmI

our search box and it will find the part you are looking for. E L E CT R I CA L SYST E M

Switch |

Control \
Harnes

RED

ToF20n

Starter/
Generator
@b-/l
| \

31- Includes Items 32 - 49

Service Parts Manual '%QGCARTPROS



DID YOU CartPros directs you to the right part using the part
K N Ow numbers from this manual. Enter the part number into GET STARTED ﬁ. https:/CartPrOS_Com/f_html
. ur search box and it will find the part you are looking for. HERE

ELECTRICAL SYSTEM

FUSE BLOCK

HORN BUTTON

Front of Vehicle

Support

//1 Seatwrap

Page H-3 Service Parts Manual

ZLCARTPROS



DID YOU CartPros directs you to the right part using the part
N O w-, numbers from this manual. Enter the part number into GET STARTED ﬁ, https:/CartPrOS_Com/f_html
K . ur search box and it will find the part you are looking for. HERE

D ELECTRICAL SYSTEM

74- Includes Items 75- 80

RefEle 11-4

Service Parts Manual %CARTPROS



DID YOU CartPros directs you to the right part using the part

K N Ow numbers from this manual. Enter the part number into
.

ur search box and it will find the part you are looking for.

ELECTRICAL SYSTEM

GET STARTED

s —>» https:/CartPros.com/f.html

Ref Ele 11-5

TAILLIGHT N Fender

TURN SIGNAL

Rear

WHT to BLU/WHT from Harness - Both Sides
BLK to BLK from Harness - Both Sides

RED to BRN from Harness - Both Sides (without Turn Signals)
RED to WHT from Harness - Driver Side (with Turn Signals)
RED to YEL from Harness - Passenger Side (with Turn Signals)

90 - Includes Items 91 - 95

Page H-5

Service Parts Manual

ZACARTPROS



DID YOU

KNOW?

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into
our search box and it will find the part you are looking for.

GETSTARTED _y,_  https:/CartPros.com/f.html

ELECTRICAL SYSTEM

Ref Ele 11-6

CONSOLE INSERT PLATE (WITH POWER OUTLET SHOWN)

Front of Vehicle

Y

KEY SWITCH, INDICATOR LIGHT(S), AND FUEL GAUGE

124 - Includes Items 125 - 127

P
a

SOLENOID

HOUR METER

®

FNR MOUNTING SCREWS

/ SEAT SUPPORT

Front of Vehicle

v
I
I
1
I
)
J

Service Parts Manual

ZACARTPROS



DID YOU

KNOW?

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into GET STARTED

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

—>» https:/CartPros.com/f.html

our search box and it will find the part you are looking for. HERE
ELECTRICAL SYSTEM

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 607053 6 GA WIRE (BLACK 6", FL = A2).uutuiiiiiii et e ettt e e e e e e e e aaaaananaens 1
2 25682G01 TERMINAL COVER ..ottt e e e e s en e e aees 3
3
4
5 24775G* BATTERY, L2V .o e e e e e e e e e aaa e e aaen 1
6 * BOLT, 5/16 - 18 X L 1/A" LG....co oot 2
7 * LOCK WASHER, 5/16" (SILICON BRONZE) ........cceevevevereeeeeee e, 2
8 * NUT, 5/16 - 18 (SILICON BRONZE) ......cccceiiiiiiiciiiiieeieeeee e 2
9
10 72101G02 BATTERY HOLD DOWN ... oottt e et e s e e e s aaatn e e e eees 1
11 00438G6 BOLT, 5/16 - 18 X 3/4" LG ...coeeeeeeeeeeeeece ettt ettt e 3
12 00565G8 LOCK WASHER, 5/16".....eeiiiiiiiee ettt e et e e r e e e e e e e s e e s nnnnnneaneees 1
13 00571G2 WASHER, 5/16" (STAINLESS STEEL) ...coovvviiiiiiie e 1
14
15
16 27044G03 GROUND CABLE ... ittt s e e e e e eeeaes 1
17 25976G19 14 GA WIRE (BLACK B") .eeiiiiiieeeiee ettt 1
18 00438G6 BOLT, 5/16 - 18 X 3/4" LG ...cooeeeeeeeeeeetie ettt e e e 2
19 11027G1 LOCK NUT, 5/16 = 18 ..e.eeevveeeeeeeeeeeeeeeee e es et en s en et 2
20 26676G01 FLANGED BOLT ...ttt ettt e ettt e e e et s e e e e eanbn e e eaees 1
21
22
23 607103 6 GA WIRE (42" LONGY) .....voveoieeeeeeeeeeeeeeeeeeeeeeee s s ee e seeeeeeeseeeeees e 1
24 605777 WIRE HARNESS (CONTROL)....ctttitiiiiiiieieieeee e e ee e e eee e eeeeeeeveve s e n e e e 1
25 17618G1 WIRE TIE (NOT ILLUSTRATED ) .eteiiiiiiiiiie ittt AR
26 73049G01 COVER FNR ..ottt n et n sttt 1
27 16469G1 WASHER, L/4" ...t en e en e, 1
28 00114G6 SCREW, 1/4 - 14 X /4" LGttt e e e e e e e e e aaaanaeanns 1
29
30

Page H-7 Service Parts Manual

ZLCARTPROS



DID YOU CartPros directs you to the right part using the part
. r OVJ’ numbers from this manual. Enter the part number into GET STARTED —_— https:/CartPros_Com/f_htm|
K q . ur search box and it will find the part you are looking for. HERE

D ELECTRICAL SYSTEM

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
31 605563 ELECTRICAL PLATE ASSEMBLY (INCLUDES ITEMS 32 - 49) ......ccoovciveeeennns 1
32 73057G01 BRACKET ...t 1
33 27739G01 VOLTAGE REGULATOR ...ttt 1
34 00415G4 BOLT, 1/4 - 20 X 1 /4" LG..riiiiieie ettt 1
35 11027G2 LOCK NUT, 1/4 = 20 ..ci ittt ettt ettt 1
36 25972G33 WIRE ASSEMBLY 6 GA ...ttt 1
37 603282 RE LAY ittt a e e 1
38 00661G8 BOLT, 1/4 - 20 X 1" LG ..tiiiiiteie ettt 1
39 27153G01 SOLENOID ...ociiiiii e 1
40 * LOCK WASHER, #L0 ...ttt 2
41 * NUT, H#10 = 32 oottt e e e e 2
42 * LOCK WASHER, 5/16".......coiiiieeiiiie it 2
43 * NUT, 5716 - 24 ..ot 2
44 00664G7 LOCK WASHER - SS - .255/.263.....cciitiiiiieiiiiieee ettt 1
45 00532G1 NUT, L/ = 20 .ottt ettt e ettt e e s st bt e e e s snnbeeeeeeaa 1
46 600418G01 FUSE HOLDER ASSEMBLY ...t 1
47 11027G2 LOCK NUT, 1/4 = 20 i ittt ettt 1
48 73446G01 FASTON TAB, 90 ..ottt 2
49 25978G56 18 GA WIRE (BLACK 5 3/4™) ...t 1
50
51 22674G1 FUSE BLOGCK ... oottt 1
52 01041G01 RIVET, 1/8" X 13/16" LG ....eeeiiiiiiiiiiee ettt ettt 2
53 18392G1 IS5 AMP FUSE ...ttt e e 3
54 25972G33 #6 GA WIRE ASSEMBLY ...ooiiiiiiiii e 1
55 20216G1 16 GAWIRE (RED) ....tiiiiiiiiiiieie sttt e e 1
56
57 32860G1 HORN Lottt e e e e e e e e e e e e e s e e s 1
58 00414G5 BOLT, 1/4 - 20 X 5/8" LG iteeeeei ittt ettt ettt e e 1
59 00559G7 WASHER, 1/4" (STAINLESS STEEL) ....tvviiiiiiiiieee e 1
60 14390G4 LOCK NUT, 1/4 = 20 .eeieieeiiieieee ettt ettt e e e e e e e e 1

Service Parts Manual %CARTPROS



DID YOU

KNOW?

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into GET STARTED

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

—>» https:/CartPros.com/f.html

our search box and it will find the part you are looking for. HERE
ELECTRICAL SYSTEM

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

61

62 17318G1 HORN SWITCH ...ttt a e e e 1
63 17318G2 HORN SWITCH CAP AND NUT ..ottt 1
64 27068G01 HORN SWITCH BOOT ...ttt ettt e e e e 1
65 19233G1 HORN SWITCH LABEL ...t 1
66 71055G01 RIVET, 3/16" X 1" LG (ALUMINUM) ....oitiiiiiiiiiiiaai et 2
67

68

69 22523G01 HEADLIGHT (INCLUDES ITEM 70).....uutiiiiitiaiaaaaiaeiiiiieiiee et 2
70 00906G6 SCREW, #10 - 16 X 1" LG oot 4
71 74337G01 JUMPER WIRE (HEADLIGHT) wettiiiiiiiiee ettt e n e e e 2
72

73 605953 SPACER ... e a e e e e e e e e e aeeneaaae 4
74 20570G3 TURN SIGNAL LIGHT ASSEMBLY (INCLUDES ITEMS 75 - 80).....ccccvvvieeeeennnn. 2
75 20574G3 TURN SIGNAL LIGHT oottt e e e e e e e e e e e enaees 1
76 00660G7 WASHER, 1/4" (STAINLESS STEEL) ....ccoiiiiiiiiiiiiiiee e 1
77 20606G1 WIRE ASSEMBLY ..o e e e eeeees 1
78 00567G7 LOCK WASHER, L/4" ..ottt 1
79 00532G1 N L 7 e S 1
80 18995G1 PUSH-ON TERMINAL (MALE) ....coiiiiiiiiiiieiiiiiee e 1
81

82

83 20574G4 LENS, AMBER ...t e a e e e 1
84 00118G5 SCREW, #6 - 18 X 5/8" LG....uuitieeiiiiieeiiiiiiiee ettt e e 4
85 74056G01 TURN SIGNAL JUMPER, RED/BLACK (PASSENGER SIDE) ......cccccceeeeiiiiinne. 1
86 74056G02 TURN SIGNAL JUMPER, GREEN/BLACK (DRIVER SIDE) ......cccveviiiieeiiiiiinnee 1
87 32739G2 TAILLIGHT ASSEMBLY (COMPLETE) ....ccoo oottt n e e e 2
88

89

90 606887 TURN SIGNAL KIT (INCLUDES ITEMS 91 - 95) ..iiiiiiiiiiiiiciiiieiiecee e 1

Page H-9

Service Parts Manual ::'JOQGCARTPROS




DID YOU

KNOW?

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into GET STARTED

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

—>» https:/CartPros.com/f.html

our search box and it will find the part you are looking for. HERE
ELECTRICAL SYSTEM

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
91 17867G1 TURN SIGNAL (WITH MOUNTING HARDWARE) (INCLUDES ITEM 106).[ 1
92 21640G1 TURN SIGNAL FLASHER ... 1
93 32307G3 FLEX LOOM, 3/8 X 8" LG ..iiiiiitiiiie ettt ettt 1
94 17618G1 WIRE TIE ... 2
95 20965G3 STEERING COLUMN COVER ...ttt 1
96
97
98 606046 WIRE HARNESS (ACCESSORY)....ctiiiiiiieiiiie it 1
99 33639G01 IGNITION SWITCH (WITH LIGHTS) ..cceiiiiiiiiiie e 1
100 00568G6 LOCK WASHER, 3/4".....o ettt 1
101 17137G1 FACE NUT, 3/4 = 20 ... teeiee ittt ettt ettt e e e s sibneeaeeaa 1
102 17063G1 IGNITION KEY . 1
103 605866 WIRE HARNESS (KEY SWITCH) ....coiiiiiiiiiiiiiiee et 1
104
105
106 73030G04 PLATE (FUEL GAUGE AND OIL LIGHT) .ciiiieieiiiee e 1
107 71127G01 LABEL (OIL LIGHT AND FUEL GAUGE WITH HEADLIGHTS) ......coovcvvveeinnee. 1
108 21553G1 FUEL GAUGE ... ittt e 1
109 23474G1 INDICATOR LIGHT .ottt a e e 1
110 74311G01 HARNESS (OIL LIGHT/FUEL GAUGE) ......ccictiiiiiiieiiiie it 1
111 25978G122 18 GAWIRE (RED B").eiiiiiitiiiii ettt ettt e e 1
112
113
114 33623G02 DRIVE RIVET, 3/16" X 3/8" LG ...otieiiiiiiieiee ettt 2
115 74693G02 CONSOLE INSERT ASSEMBLY (INCLUDES ITEMS 116 - 119) ......ocvvevvinieennn. 1
116 73522G03 CONSOLE INSERT PLATE ...ttt 1
117
118 20271G10 PLUG oo 1
119
120 33623G02 DRIVE RIVET, 3/16" X 3/8" LG ...ttttiiiiiiiiiiee ittt 3

Service Parts Manual

ZLCARTPROS



DID YOU

KNOW?

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into GET STARTED

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

—>» https:/CartPros.com/f.html

our search box and it will find the part you are looking for. HERE
ELECTRICAL SYSTEM

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
121 71081G01 WIRE HARNESS (POWER OQUTLET) ..utiiiiiiiiiee e 1
122
123
124 607285 HOUR METER KIT (INCLUDES ITEMS 125 - 127) ....ccoiiiiiiiee e 1
125 603720 HOUR METER ......oiiiiiiiiii e 1
126 603721 HOUR METER BRACKET ... 1
127 606254 WIRE HARNESS (HOUR METER).....cciiiiiiiiiiiiiiiiiee e 1
128 31539G1 NYLON CLAMP 15.5" (NOT ILLUSTRATED) ...ccocvviiiiiieiiiee e AR
129 73290G03 CONT TONE POTTED BUZZER (NOT SHOWN).......ccvviiiiiiiiiiieeiireeee e 1

Page H-11 Service Parts Manual

ZLCARTPROS



CartPros directs you to the right part using the part
?{?.E‘Eg ;’5"-" numbers from this manual. Enter the part number into GET STARTED ﬁ, https:/CartPrOS.Com/f.html

our search box and it will find the part you are looking for. HERE
ELECTRICAL SYSTEM

Notes:

Service Parts Manual %CARTPROS



CartPros directs you to the right part using the part
?{?&g VJ’ numbers from this manual. Enter the part number into GET STARTED ﬁ— httpS:/CartPrOS.Com/f.html

our search box and it will find the part you are looking for. HERE

ENGINE AND MUFFLER

Page J-1 Service Parts Manual -;QRCARTPROS
0Y0



z
£
<
r&/l
IS
Q
Q
(2]
(@]
f
[N
h=
©
&)
=
(2]
<3
=
<

GET STARTED
HERE

looking for.

umber into

K N 0 W-, numbers from this manual. Enter the part n
& our search box and it will find the part you are

to the right part using the part

CartPros directs you

DID YOU

e
L
-
LL
LL
-
=
a
Z
<
L
=
O
Z
L

24CARTPROS

Service Parts Manual



DID YOU

KNO

CartPros directs you to the right part using the part
W') numbers from this manual. Enter the part number into GET STARTED

—>» https:/CartPros.com/f.html

& oursearch box and it will find the part you are looking for. HERE
ENGINE AND MUFFLER

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION QTY.

1 607154 ENGINE, GAS, 13HP, NON-GOLF .......ccceevvceereeeeeeeeeeeeeee e eesieee s 1
2

3 606391 DIP STICK ..ottt ee et 1
4 607454 OIL FILTER ..ot n s en s 1
5 607462 SPARK PLUG (BPRZ2ES) .....o.oveueeeeceeeeeeeeeeeieeeeeeeveeeeseees s sennenans 1
6 603557 OIL DRAIN PLUG .....ocviiececieee e 1
7 603562 'O" RING, 16MM ......ooooeivisceeieeeeeee et 1
8

9 606984 MUFFLER .....oouiutieeieeeeeee ettt ee st s et en e st 1
10 606982 EXHAUST PIPE ....ooovieieieeeceeie e 1
1 606272 WASHER, 8MM........oouiviiiiiieeiseseeeesese e eseses et sesae s s st sessse s nenans 4
12 606267 NUT, M8 X 1.25 ...ttt ee et n et 4
13 606279 NUT, ML0 = 1.25 ..ottt 1
14 606256 BOLT, M10 - 1.25 X 25 ...t ss e es s enes s 3
15 602330 BOLT, M8 - 1.25 X 30 ...ecuvreceeeeececeeeeeecae s eseeissessasses s sesesssaesenssesesensessseneens 2
16 603599 EXHAUST GASKET ...ttt 2

Page J-3 Service Parts Manual

ZLCARTPROS



DID YOU CartPros directs you to the right part using the part

K PA {) ;’5"-? numbers from this manual. Enter the part number into GET STARTED ﬁ, httpSZ/CaﬁPros.com/f.htmI

our search box and it will find the part you are looking for. HERE
ENGINE AND MUFFLER

Notes:

Service Parts Manual L CARTPROS
Y0 )



CartPros directs you to the right part using the part
?(“ﬁ?lj' W') numbers from this manual. Enter the part number into GET STARTED ﬁ— httpS:/CartPrOS.Com/f.html

our search box and it will find the part you are looking for. HERE

ENGINE MOUNTING

Page K-1 Service Parts Manual ﬂCARTPROS
0Y0



DID YOU

KNO

W

*$ numbers from this manual. Enter the part number into

CartPros directs you to the right part using the part GET STARTED

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

—>» https:/CartPros.com/f.html

# oursearch box and it will find the part you are looking for. HERE
ENGINE MOUNTING

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 606007 FRONT ENGINE MOUNT .....coovitiiiieiiieteeccete et 1
2 603101 ENGINE PAN MOUNT w...ooviiiiiiieceeceece et 1
3 606256 BOLT, M10 = 1.25 X 25 ....eueeeieeeeeeeeeeeeeee e s ettt en e 10
4 606279 NUT, ML = 1.25 ...ttt en e 1
5 606096 NUT PLATE ..ottt et 2
6
7
8 606259 BOLT, oottt ettt ettt sttt ettt 4
9 603823 FLAT WASHER, ML10 X 22 = 2.5 ..ot 4
10 606279 NUT, ML0 = 1.25 ..ottt en e 4
11 608020 BOLT, MI0 = 1.25 X 34 ...ttt ee et 4
12 606246 FLAT HEAD SCREW, T40 .....coiiiiiiiceccecceeee et 4
13 602146 DIFFERENTIAL PLATE ....oviieiiieeeeeeece ettt 1
14
15
16
17
18
19
20 603683 ISO MOUNT ..ottt ettt 1
21 603799 BOLT, M0 1.0 X 25.....eiuieieeieieieieieeeeeece ettt 2
22 607299 BOLT, MI0 = 1.5 oottt en e 1
23 607297 RUBBER WASHER ......cocviuiiieieieeeeeeee e, 2
24 607298 DELRIN WASHER ......ooouiuiiiieieieieieeeeeeeeeee ettt 3
25 24939G2 CAP ADAPTER .....ocoitiiiiiiieieeeeeeee ettt 2
26 606166 COMPRESSION SPRING ......oooouiuiuiiieieieteieieeeeeeeee e 1
27 604066 WASHER, M10 - 10.5 X 30......ocviioiieieicceeeieete et eeeeee e 1

Service Parts Manual

ZLCARTPROS



DID YOU CartPros directs you to the right part using the part

K N Ow-’ numbers from this manual. Enter the part number into GET STARTED ﬁ» httpS:/CartPrOS.Com/f.html

& oursearch box and it will find the part you are looking for. HERE
FRONT SUSPENSION/STEERING

2 -Includes Items 3 -9
6 - Includes Item 7
10 - Includes Items 4 - 9, 11

*NOTE: Tie Rod Not
Shown for
Clarity

Page L-1 Service Parts Manual FLCARTPROS
)



DID YOU CartPros directs you to the right part using the part

K N Ow-’ numbers from this manual. Enter the part number into GET STARTED ﬁ» https:/CartPros.com/f.htmI

& oursearch box and it will find the part you are looking for. HERE
FRONT SUSPENSION/STEERING

25 - Includes Items 26 - 37
33 - Includes Items 34 - 37
46 - Includes ltems 47,48,69
49 - Includes Items 51, 52
59 - Includes Items 60 - 64

Service Parts Manual -%350 ARTPROS



DID YOU CartPros directs you to the right part using the part
. r OVJ’ numbers from this manual. Enter the part number into GET STARTED —_— https:/CartPros_Com/f_htm|
K q . ur search box and it will find the part you are looking for. HERE

FRONT SUSPENSION/STEERING

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 606989 FRONT AXLE ... 1
2 70930-G01 SPINDLE AND HUB ASSEMBLY, 4 LUG (PASSENGER SIDE)

(INCLUDES ITEMS 3 = ) .utiiiieiiitiiiee ettt ettt ettt e e e e 1
3 70802-G01 SPINDLE ASSEMBLY (PASSENGER SIDE).......cccoiiiiiiiiiiiiieiiecee e, 1
4 25146-G1 GREASE SEAL. ... 1
5 11750-G2 ROLLER BEARING AND RACE ASSEMBLY ......ccccoiiiiiiiiiieieeee, 2
6 35886-G01 WHEEL HUB ASSEMBLY WITH RACES, 4 LUG (INCLUDES ITEM 7) ...... 1
7 19862-G1 LUG BOLT, 1/2 - 20 X 1 3/16" LG ...eeeieiiiiiiiiie et 4
8 12093-G1 CASTELLATED NUT, 1 - 14 .. 1
9 00798-G8 COTTER PIN, 5/32" X 1 3/4" LG ..ooiiiiiieeee ittt 1
10 70931-G01 SPINDLE AND HUB ASSEMBLY, 4 LUG (DRIVER SIDE)

(INCLUDES ITEMS 4 - 9, 11) ..iiiiiiiiiiie ettt 1
11 70803-G01 SPINDLE ASSEMBLY (DRIVER SIDE) .....ccciiiiiiiiiiiiiiie e 1
12 00407-G6 BOLT, 1/2 - 13 X 8" LG 1 tieeiiiii ettt 2
13 00560-G3 WASHER, L/2" et e e s e e s e 4
14 70745-G01 KING PIN TUBE ...ttt 2
15 70754-G01 THRUST WASHER, 1" (STAINLESS STEEL).....ccccctiiiiiiiiiiee e 2
16 14390-G6 LOCK NUT, 1/2 - 13 oottt 2
17 76419-G01 SHOCK ABSORBER......cciiiiitiiete et 2
18 10435-G1 SHOCK ABSORBER WASHER .....ccoiiiiiiiiii e 8
19 10194-G1 RUBBER BUSHING ..ottt 8
20 00532-G6 NUT, B/8 - 24 ..ottt e e s e e e 4
21 70664-G03 LEAF SPRING (HEAVY DUTY) ittt 2
22 70163-G03 SPRING PLATE ..ottt e e e e e e e 4
23 00734-G1 LOCK NUT, 7/16 = 14 ..ottt ettt e et e e s aabee e e e 12
24 00463-G11 BOLT, 7/16 - 14 X L 3/4" LG .eei ittt ettt 12
25 70964-G01 RACK AND PINION UNIT (COMPLETE) (INCLUDES ITEMS 26 - 37) .............. 1
26 * STEERING BOX INSTALLATION TAG ....cciiiiiiiiiiieeeeeeeee e 1
27 70694-G01 RACK EXTENSION ...ttt 1
28 * JAM NUT, 1/2 - 20ttt 1
29 70961-G01 RACK BOOT ...ttt e 1

Page L-3 Service Parts Manual FLCARTPROS
)



DID YOU

KNOW?

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into
our search box and it will find the part you are looking for.

GET STARTED
HERE

—>» https:/CartPros.com/f.html

FRONT SUSPENSION/STEERING

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
30 12416-G2 WIRE TIE ... 1
31 11391-G8 CLAMP, 1 13/16 - 2 3/8"....eeeeeee ettt 1
32 70638-G01 PINION SEAL ...ttt e e e 1
33 70695-G01 RACK BALL JOINT (INCLUDES ITEMS 34 -37) ..ovviiiiieeiieee e 1
34 50641-G1 RUBBER BOOT ...ttt 1
35 50209-G2 CASTELLATED NUT, 7/16 - 20.......eiiiiiiiiiiee et 1
36 10387-G2 GREASE FITTING, STRAIGHT ..ottt 1
37 10389-G3 COTTER PIN, 3/32" X 1" LG ctteiiciei ettt 1
38 00464-G6 BOLT, 7/16 - 14 X 2 3/4" LG ..oee ittt e e 3
39 10044G01 VINYL CAP ..t e e e e 2
40 70667-G02 SPACER ...t a e e e e e 3
41 31539G1 NYLON CLAMP ...t 4
42 70509G01 SHOCK ABSORBER BOOT ....oitiiiiiiiiiiieiiiiiiiiiie e 2
43 00560-G2 FLAT WASHER, 7116 ...ttt e e e e 6
44 00734-G1 LOCK NUT, 7/16 = 14 ..ottt e e e 3
45 70607-G01 STEERING SHAFT ... 1
46 70758-G05 STEERING COLUMN KIT (INCLUDES ITEMS 47,48 & 69)........ccvvveeeiiiiiienenns 1
a7 70610-G03 STEERING COLUMN ....ooitiiiiiiiiiiiiie et 1
48 28569-G01 STEERING COLUMN BUSHING........cuiiiiiiiiiiiiiiiiiiiieeee e 1
49 70580-G01 INTERMEDIATE SHAFT (INCLUDES ITEMS 50, 51)....cccciiiiiiiiiiiiiieeiieee e 1
50 01055-G01 BOLT, M8 X 1.25 - 05...ciiiiiiiiiie e 1
51 00565-G8 LOCK WASHER, 5/16" .....coiiiiiiiiiie ittt 1
52 70751-G01 RETAINING RING (INTERNAL) ....etiiieiitiiee et 1
53 70888-G01 RETAINING RING (EXTERNAL) ....cciiiiiiiiieeiiiiie ettt 1
54 15112-G1 BALL BEARING ...t 1
55 70887-G01 WAVE WASHER......ooittiiiiiiiii ettt e e 1
56 602980 STEERING WHEEL ...ttt 1
57 71950-G01 CLIPBOARD ..ottt 1
58 14390-G2 LOCK NUT, 5/8 = 18 ..ottt ettt e s nnnne e e e 1
59 70876-G02 TIE ROD ASSEMBLY (INCLUDES ITEMS 60 - 64) .......ooooiiiiiiiieeiiee e 1

Service Parts Manual

ZLCARTPROS



DID YOU CartPros directs you to the right part using the part GET STARTED

—>» https:/CartPros.com/f.html

KINOWW 2 o and e i theparsyou srelooting or.___ HERE
FRONT SUSPENSION/STEERING

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
60 70897-G02 THREADED ROD (24" LG).ceevviiiiieiiiiiiiiaie s e e e ee e 1
61 70902-G01 TIE ROD END (LEFT HAND THREADS) ...cciiiiiiiiiiiiiiiieeee e 1
62 01069-G01 JAM NUT, M12 X 1.25 - 05 (LEFT HAND THREADS)........c.c.ccceeeereeererennn. 1
63 70902-G02 TIE ROD END (RIGHT HAND THREADS).......ccoi ittt 1
64 01069-G02 JAM NUT, M12 X 1.25 - 05 (RIGHT HAND THREADS) ......cccovvvvivviviiiennn. 1
65 00734-G1 LOCK NUT, 7/16 - 14 ..ottt ettt e e e 2
66
67 01006-GO01 BOLT, 3/8 - 16 X L 1/4" LGuureeeeeieeeee ettt ettt e n e e e e e e e e ennnnean s 4
68 00879 -G1 LOCK WASHER, 3/8" ... .ottt e e e e e e e 4
69 01022-G01 SCREW #6 - 20 X 5/16" LG ..uuiiiiiiii it e e e e e e eeeananens 1
70 70648-G01 FLANGED BEARING .......ocooviuieieeeeieeee et es s en st 1
71 70749-G0O1 BEARING ..ot a e 1
72 605642 STEERING RACK COVER ....uiiiiiiii ittt 1
73 15058G1 L PSPPI 2
74 71147G01 STEERING WHEEL COVER .....ocoiiiiieeeeteeeee et s s 1

Page L-5 Service Parts Manual

ZLCARTPROS



DID YOU CartPros directs you to the right part using the part
B r‘é G ";,J-g numbers from this manual. Enter the part number into GET STARTED
K : HERE

our search box and it will find the part you are looking for.

—>» https:/CartPros.com/f.html

FRONT SUSPENSION/STEERING

Notes:

Service Parts Manual -oﬂac ARTPROS



DID YOU CartPros directs you to the right part using the part
K N Ow-’ numbers from this manual. Enter the part number into GET STARTED ﬁ. https:/CartPros_com/f_html
# oursearch box and it will find the part you are looking for. HERE

FUEL SYSTEM

L
\
)
'
/
/
/
= | /
| /
/
/ /
/
T \ ’
/
/

Air Filter &=,

- /ooo

&

0
C

W///

To
Crankcase

To

10
Carburetor

e Carb Fuel Tank Assembly for Fuel Level Sending Unit includes items 4 - 8
w\\@ m Fuel Tank Assembly includes items 4, 5 & 9

@ Fuel Tank Assembly for Fuel Level Sending Unit includes items 4, 5 & 10
@ Fuel Level Sending Unit includes items 14 & 15

Page M-1 Service Parts Manual

ZLCARTPROS



DID YOU

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into GET STARTED

—>» https:/CartPros.com/f.html

K r‘a () VJ? our search box and it will find the part you are looking for. HERE
FUEL SYSTEM

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** |ndicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

1

2 620182 CARB FUEL TANK ASSEMBLY (use with sending unit) (inc items 4 - 8) 1
3

4 70988G01 SIPHON TUBE GROMMET ... 1
5 18287G3 SIPHON TUBE ASSEMBLY ... 1
6 606068 ROLLOVER VALVE GROMMET ..ot 1
7 606067 ROLLOVER VALVE ...t 1
8 607479 CARB STANDARD FUEL TANK ... 1
9 605701 STANDARD FUEL TANK ... 1
10 605523 STANDARD FUEL TANK FOR USE WITH SENDING UNIT ................. 1
11 605521 FUEL TANK ASSEMBLY (includes items 4,5 & 9) .....uuvveeviiiieeiiiiiiiiiiiiiieee, 1
12 605704 FUEL TANK ASSEMBLY (use with sending unit) (inc items 4, 5 & 10) .......... 1
13 20048G2 FUEL LEVEL SENDING UNIT (includes items 14 & 15) .....ccccccevvvvvveeeninnnnnn. 1
14 * G A S K ET e e e e e e e e e e e e e e e e eeeeenernrane 1
15 * STAINLESS STEEL HEX HEAD SCREW WITH SEALANT, #10-32 X 1/2| 5
16 72229G01 FUEL TANK ADAPTER ... ..ottt e 1
17 72230G01 FLAT HEAD PHILLIPS SCREW, #6 - 32 X .50 ...cccciiiiiiieieiiieeeeen 2
18

19 72282G01 FUEL FILL CAP ettt 1
20 606211 CARB FUEL FILL CAP ..ottt e e e e e e e ae e 1
21

22 00438G8 HEX HEAD BOLT, 5/16 - 18 X 1 ittt 1
23 00559G8 FLAT WASHER, 5/16 ...ttt ee e e e e e e e 4
24 11098G6 LOCK NUT, 5/16 = 18 ....eeiiiiiiiiiiieeee e ieestiiiieee et e e e e e s s e s snnnneteeaneenaeaesessssnnnsnnnees 3
25 70483G01 SPACER BOLT, 5/16 - 18.. ..ttt e s 1
26

27

28 18292G1 HOSE CLAMP, .50 DIAMETER ...ttt 5
29 607007 FUEL SYSTEM HOSE, 3.25" ... e 1
30 72084G01 FUEL LINE FILTER .. ..ottt 1
31 606969 FUEL SYSTEM HOSE, 8.ttt 1

Service Parts Manual L CARTPROS
2070




DID YOU

KNO

CartPros directs you to the right part using the part
VJ’:’ numbers from this manual. Enter the part number into GET STARTED

—>» https:/CartPros.com/f.html

our search box and it will find the part you are looking for. HERE _

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
32
33
34 11391G4 HOSE CLAMP, .25 = 83 DIA ...coouoeeeeeeececeeeeeeeee e ee e 2
35 604597 CARB FUEL SYSTEM HOSE, 26.00 LONG...........ceeeeeeeeeeveeeeeeeeeeeeen 1
36
37 602061 FUEL PUMP .ottt e e et a e e e e et e e e e e e aan s e e e aee 1
38 00114G6 HEX WASHER HEAD SLOTTED TAPPING SCREW, 1/4 - 14 X .75.............. 2
39
40 606310 CARBON CANNISTER MOUNTING BRACKET (CARB ONLY)........cccvvvvvnnes 1
41 10570G11 RIVET, 3/16 DIA X .70 (CARB ONLY) ..ottt 2
42
43
44 606071 CARBON CANNISTER (CARB ONLY) .ettiiiiiiiii i 1
45 606963 HOSE CLAMP, .41 DIA (CARB ONLY)...coiiiiitiiiiiieieeee e a e 4
46 607546 LOW PRESSURE FUEL HOSE, 3/16 1.D. X 17" ....coovoviveieeeeeeeceeeeeeeeeee e 1
47 606966 LOW PRESSURE FUEL HOSE, 3/16 1.D. X 34" .....ottiiieieeeeeeiiiciinieeeee e 1
48 606404 HOSE TO AIR FILTER FITTING, .156 I.D. WITH 1/8 - 27 NPT (CARB ONLY) 1
49
50 32372G6 BLACK TRIM, 6.25 LONG .......ceivvcieietetceeeeeeeeeeeteeee s st eaees s s 1
51
52 17618G1 NYLON CLAMP ...ttt e e e e e e e e e e e e e aab e e eaees 2
53 604589 CARB LABEL (NOT SHOWN IN ILLUSTRATION) ....ccooevviirieieiereeeeeeenes 1
Page M-3 Service Parts Manual

ZLCARTPROS



DID YOU CartPros directs you to the right part using the part
K PA {) i’i‘i"ﬁ numbers from this manual. Enter the part number into GET STARTED ﬁ- httpS:/CartPrOS.Com/f.htmI

our search box and it will find the part you are looking for. HERE

Notes:

Service Parts Manual %CARTPROS



DID YOU CartPros directs you to the right part using the part
r N 0 W') numbers from this manual. Enter the part number into GET STARTED ﬁ, https:/CartPrOS_Com/f_html
K # oursearch box and it will find the part you are looking for. HERE

REAR AXLE

Page N-1 Service Parts Manual ﬂCARTPROS
0Y0



DID YO<ns1:XMLFault xmlns:ns1="http://cxf.apache.org/bindings/xformat"><ns1:faultstring xmlns:ns1="http://cxf.apache.org/bindings/xformat">java.lang.OutOfMemoryError: Java heap space</ns1:faultstring></ns1:XMLFault>